



**STEEL WIRE ROPES FROM 1979**



ISO 9001  
BUREAU VERITAS  
Certification



**Certificate N. IT286500**

ADMINISTRATION AND PRODUCTION: CONTRADA CABIANO 39, 63065 RIPATRANSONE (ASCOLI PICENO) TEL. +39 0735 90227 / +39 0735 90278

**INSPECTION CERTIFICATE 3.1 - WIRE ROPE MANUFACTURER CERTIFICATE EN 10204-3.1/2005**

<b>CERTIFICATE N. 494</b>	DATE: 21/06/2019
Document of transport N. 507	DATE: 21/06/2019
Customer: <b>Vecan</b>	
Customer Order Number: FP 34 of 24/05/2019	MP Wire Ropes OC : 909

**ROPE DETAILS**

Referring to Norm	En 12385-5 and customer specifics
Rope Construction	8x19s+FC
Diameter mm	9
Tensile Grade N/mm <sup>2</sup>	1.570
Mass kg/mt	0,287
Surface of finished wire	Ungalvanized
Lubrication	Nyrostral 888
Lot number	C 1/382
Lenght Mt	4.000
MBL KN	37,3
Lay Direction	RHOL

**TEST RESULTS**

Actual Wire Rope Breaking Load KN	9,4
Actual Wire Rope Diameter ( mm.)	44,8
Measured Lay Lenght (mm.)	59,6

**WIRE TEST REFERENCE**

Nominal diameter (mm)	Internal certificate N.	Producer Certificate N.

Date 21/06/2019

Name, stamp and signature authorised person MP Wire Ropes Srl  
Paolo Ignazi